28-303 Part No 426@?685: goga
A Pantair Company ” 147 M ETAL CUTTING BAND SAW

Hevised 4-19-99

Page 1/85-2H/CAJ



REF

REPLACEMENT PARTS

NO PART NUMBER DESCRIPTION

LR ~dOg b W

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
27A
28

29
30
31
32
33
34
35
36
37
38
39
40
41

426-02-354-0039

1087784

426-02-754-0004

406-03-060-0002
426-02-071-0002
902-01-293-1513
8902-01-020-1227
8904-01-032-2477
426-03-400-0008

426-02-079-0001
920-04-010-7273
426-02-094-0003
426-02-104-0003

901-02-012-1910
904-01-010-1615
426-02-054-0017
426-02-389-0004

426-02-111-0006

904-01-010-1615
801-02-763-1527
426-02-354-0029
902-01-133-1529
801-02-763-1527
804-01-010-1620
426-02-111-0001
426-02-122-0003
901-02-051-2860
8904-03-030-1760
904-01-032-2477
426-02-358-0005

426-02-106-0004
426-02-059-0001
905-04-141-3146
426-02-014-0003
426-02-412-0008
902-04-010-1403
901-04-261-4005
928-01-041-3386
804-07-010-5572
902-02-050-1317

426-02-327-0003
8901-01-060-9062
804-01-010-1611

SERVICE NOTES:

UPPER GUARD - FRONT (Current Models
Only, See Service Nota A), INCL.:

RIVET (Current Models Only)
NAMEPLATE (Current Models Only)
KNOB (Current Models Only)

DOOR LOCK STUD

#10-32 KEPS NUT

1/2-20 JAM NUT

FLAT WASHER (Early Models Only)
UPPER WHEEL ASSY, INCL.:
SPRING CLIP (Early Models Only)
BEARING

TIRE

SPACER

3/8-16 X 2 1/4” ROUND HD SCREW
FLAT WASHER

BLADE GUARD

LUPPER FRHAME ASSY, INCL.

STUD

FLAT WASHER

5/16-18 X 1/2" HEX WASHER HD SCREW
REAR GUARD

1/4-20 FLANGE NUT

5/16-18 X 1/2" HEX WASHER HD SCREW
FLAT WASHER

HEX STUD

DOOR CATCH

#08-32 X 1/4” FiL.L HD SCREW

L OCK WASHER (Early Models Only)
FLAT WASHER

SLIDING BRACKET ASSY, CONST OF:
UPPER WHEEL SHAFT

HINGE

5/16 X 3 1/2" DOWEL PIN

SLIDING BRACKET

KNOB ASSY.

5/16-18 WING NUT

5/16-18 X 2 1/2" THUMB SCREW
COlL. SPRING

FIBER WASHER

3/8-16 SQUARE NUT

GUIDE LOCK KNOB

3/4-10 X 2 3/4" HEX HD SCREW

13/16” FLAT WASHER (Current Models Only)

REF

41A

42
43
44
45
46

46A
47

47A
48

48A

49
50
51
51A
92
23
54
55

56

57
58
59
60
61
65

66
67/

68

70
71

426-02-104-0004

904-02-020-1707
802-01-100-1027
438-01-004-0082
901-03-010-3318
426-02-122-0004

426-02-122-0002

904-03-030-1795

904-03-030-1760
901-03-010-0763

901-02-051-2860

426-02-111-0001
426-02-122-0003
801-02-051-2860
904-03-030-1760
436-01-016-2001
426-02-026-0003
8901-03-063-1340
426-02-354-0040

426-02-754-0005

1087794
801-02-763-1530
426-02-071-0002
802-01-293-1513
406-03-060-0002
426-02-354-0030

406-03-060-0001
426-02-354-0024

426-02-754-0003

SPECIAL WASHER W/FLAT
(Early Models Only)

L OCK WASHER

3/4-10 HEX NUT

CABLE CLAMP - 3/8"DiA

#10-32 X 3/8” HEX SOC HD SCREW
SPRING CLIP W/1/4" HOLE
(Current Models Only)

SPRING CLIP W/11/64" HOLE
(Early Models Only}

3/18” EXT TOOTH WASHER
(Current Models Only)

LOCK WASHER (Early Models Only

1/4-20 X 3/8" HEX SOC HD SCR
(Current Models Only)

#08-32 X 1/4” FILL HD SCREW
(Early Models Oniy)

HEX STUD

DOOH CATCH

#08-32 X 1/4” FiLL HD SCREW
LOCK WASHER (Early Models Only)
BUMPER (Early Models Only)

DUST SPOUT

SHOULDER SCREW

LOWER GUARD ASSY, (Current
Models Only, See Service Note B), INCL:

WARNING LABEL (Current Modeis Oniy,
See Service Note B)

RIVET (Current Models Only)

1/4-20 X 1/2” HEX WASHER HD S5CH
DOOR LOCK STUD

#10-32 KEPS NUT

KNOB (Current Models Only)

LPPER GUARD - FRONT
(Early Models Only, See Service Note A)

KNOB (Early Models QOnly)

LOWER GUARD ASSY. (Early Models Only.
See Service Note B)

NAMEPLATE W/WARNING LABEL
(Early Models Only, See Service Note B)

AVAILABLE AS ACCESSORIES

49-220 HOSE ADAPTER
49-228 HOSE COUPLING
NOT SHOWN ASSEMBLED

A - Current Upper Front Guards (Ref No 1) have Delta Nameplate (Ref No 3).
Early Upper Front Guards (Ref No 65) had no nameplate.

B - Current Lower Guard Assemblies (Ref No 55} have Warning Label (Ref No 56) only.
Early Lower Guard Assemblies (Ref No 67) had combination Delta Nameplate/Warning Label (Ref No 68).

Page 2/B5-2H/CAJ



160 (2) 162 (2)7

149 (7)\

\136 6)
<3 137 (6)

* WHEN INSTALLING SEAL (REF NO 143)),
CELLOPHANE TAPE SHOULD BE WRAPPED

OIL / AROUND THE SHARP EDGES OF THE KEY WAY
j 899-01-013-1210 SLOT ON THE SHAFT TO AVOID INSTALLATION
1 1/2 QUARTS 5 DAMAGE TO THE SEAL.

Page 3/85-2H/CAJ



REPLACEMENT PARTS

NO PART NUMBER DESCRIPTION

¥ 426-03-305-0007

100 90-01-201-2560
101 426-03-400-0006
102 426-02-084-0003
103 920-08-020-5358
104 905-04-071-4460
105 426-03-305-0010
100 906-00-000-2437
107 906-00-000-3545
108 8906-00-000-2438
108 426-03-754-0001
110 901-04-170-0261

BASE ASSY. COMPLETE, CONST OF:
1-20 HEX NUT

LOWER WHEEL, INCL:

TiRE

BALL BEARING

1/4” X 3/4” DOWEL PIN

BASE ASSY, INCL;

12" PIPE PLUG

90 DEG STRERT ELL

1/8" PIPE FLUG

WARNING LABEL

5/16-18 X &/16" HEX SOC HET HUREW

904-10-211-3871
426-03-017-0001
426-03-108-0002
426-03-017-0003
308-00-000-3695
927-01-100-2640
426-03-106-0013
904-15-010-7420
926-01-8991-5608

920-75-011-3914

804-15-010-7420
- 905-01-010-2732

426-03-028-0006 .
904-15-010-7420
. 920-04-023-1203
© . 928-06-021-3393
. 901-04-150-9417
- 905-01-010-2732

426-03-028-0005

KNGCB

BUSHING

SHIFT ROD

FELT BUSHING

0 RING

HI-PRO KEY

SHAFT

EXT RETAINING RHING
LDRIVE PULLEY, INCL:
HUSHING

. EXT RETAINING RING

532" X 17 SPF%-'NG PiN

~ CLUTCH -
EXT RETAINING WNG

BALL BEARING

- WAVE WASHER
#10-832 X 3/16" HEX SOC SET SGHEW
5/32" X 1" SPRING PIN

CLUTCH

- 426-03-351-0009
o181 426-03-051-0006
132 - 8920-07-080-5397
133 426-03-079-0002

GEAR ASSY, CONST. OF
BULLGEAR
EALL BEARING

S :--9{344&3 141-3882
S 928-07-010-7354

3 QEE’ €}-‘¢ {}2{3*5}3?5

o 904-15-220-7047

 SHAFT ASSY

218 HIEEY

SEAL R
BALL EEAMNG

. 426-03-406-0011
- 927-03-010-2651 -
~ 908-00-000-5253

920-04-020-5374

928-04-020-5375
426-03-351-0010
928-07-010-7354
426-03-013-0002

SF’ACEH" '
COVER o .
#10-32 X 127 mum Hl E}CWEW
/47 X 34" SF”RING PN i
LOAD ggﬂmwg
BALL %EAHING

RING -

BALL BEARING
GEAR ASSY
LOAD SPRING
GEAR HOUSING

426-03-116-0001
149 901-01-060-0626
150 905-01-010-5075
197 41-724

152 901-04-190-0201

GASKET (Early Models Only, See Service Note )
1/4-20 X 3/4" HEX HD SCREW

1/4” X 3/4" SPRING PIN

PULLEY, INCL:

5/16-18 X 5/16" HEX S0OC SET SCREW

" NOT SHOWN ASSEMBLED

SERVICE NOTE:

C - Automotive type silicone rubber gasket (RTV) may be used in lieu of paper gaskel.

Page 4/BS-2H/CAJ



e

200 ~__

L 2mE~\ S

- 256 (2)

238 (2)
236 (2)
237 (2)-

247

940($ffij;”F \NN“% 2 e

241 (2) - 245 (2)

Page 5/BS-2H/CAJ



REF

NO DESCRIPTION

200  426-02-055-0007 GUIDE POST

. 426-02-355-0002 UPPER BLADE GUIDE, CONST OF:
207 426-02-088-0002 BRACKET

202 ©20-08-020-1457 BALL BEARING

203 901-03-040-8015 1/4-20 X 1/2" BUTTON HD SCREW
204 426-02-355-0003 BRACKET ASSY, CONST OF:

204 426-02-014-0004 BRACKET

2050 8901-04-190-0225 5/16-18 X 1/4” HEX S0C SET SCREW
206 8952-02-011-3254 GUIDE BLOCK

207 901-04-260-1520 5/16-18 X 1/2" THUMB SCREW

208 801-04-260-1528 5(16-18 X 17 THUMB SCREW

210 601-03-040-8015 1/4-20 X 172" BUTTON HD SCREW
211 2302-08-041-3064 5/16-24 SERBATED NUT

212 801-04-150-0297 5/16-24 X 1 3/4" HEX SOC SET SCREW
213 426-02-106-0009 HEXAGON SHAFT

214 901-04-150-02897 5/16-24 X 1 3/4” HEX SOC SET SCREW
216 #02-08-041-3064 5/16-24 SERRATED NUT

216 301-04-190-0207 516-18 X 1/2" HEX S0C SET SCREW
217  426-02-054-Q0017 BLADE GUARD

220  426-03-063-0003 INSERT

221 B05-01-010-6711 1/8” X 3/8” SPRING PIN

222  428-02-397-0005 TABLE, INCL.:

223 426-02-071-00071 PIN

225  801-01-060-0625 7/16-14 X 2 1/4” HEX HD SCREW
226  426-02-027-0001 CLAMP SHOE

227  426-02-0895-0002 THRUNNION

228  901-02-763-1530 CAP SCREW

229  901-01-060-0637 7/16-14 X 3 3/4" HEX HD SCREW
230 426-02-027-0001 CLAMP SHOE

231 426-02-385-0002 TRUNNION ASSY, INCL:

232 451-02-010-7832 S5CALE

233 8903-03-023-1333 RIVIT

234  801-02-763-1530 CAP SCREW

235  928-05-013-1378 WAVE WASHER

236  804-07-010-5571 FIBER WASHER

237  426-02-412-0004 ADJUSTING SCREW W/KNOB

238  801-03-012-2144 #10-32 X 1/4" HEX SOC HD SCREW
238  851.01-010-7802 POINTER

240  804-01-031-2825 FLAT WASHER

241  406-03-138-0004 KNOB

242  901-01-0680-0602 5/16-18 X 1 1/4" HEX HD SCREW
243  426-03-388-0001 SET COLLAR ASSY, INCL:

244 901-04-150-0208 1/4-20 X 1/4” HEX 50C SET SCREW
245  804-07-010-5571 FIBER WASHER

246  801-0£-030-0408 5/16-18 X 3/4" FLAT HD SCREW

REPLACEMENT PARTS

426-02-355-0004

LOWER BLADE GUIDE, CONST OF;

STEEL RAIL
TRUNNION SUPPORT ASSY, INCL:

247 426-02-004-0001
248 426-02-314-0008

245 901-01-060-3125 5/16-18 X 2 1/2" HEX HD SCREW

250 1087640 5M16-18 LOCK NUT

251  904-10-101-3166 SPACER

252  426-02-014-0013 ADJUSTING LINK

253 801-04-180-0225 5/16-18 X 1/4” HEX 50C SET SCREW
254  952-02-011-3254 GUIDE BLOCK

255  901-04-190-0225 5/16-18 X 1/4” HEX S0QC SET SCREW
256  426-02-088-0007 WEDGE

257  928-01-021-3387 COIL SPRING

259  426-02-106-0017 SHAFT

260  426-02-014-0006 SUPPORT BRACKET

261  952-02-011-3263 ANGLE GUIDE BLOCK

262  820-08-020-1457 BALL BEARING

265  426-02-088-0001 STOP ROD (Early Models Only)

266  901-04-080-0105 SET SCREW (Early Modsis Only}

267  802-01-010-1300 5/16-18 HEX NUT (Early Models Only)

H

NOT SHOWN ASSEMBLED

Page 6/B5-2H/CAJ



wﬂw % m& %M ......
7
3 ﬂmw mn ,.Nf
W .H »N.Wa
_/M» mm ,.”M“..”.f %5
VI ,f.fr £ “@ #MA
L w H ﬁ.? %
B m h_% m w..nm.m
B A M : x@im wl i ! o SO . JW,._H,,./ )
y pe / R
m Mm Mm L) % ﬂﬂm m i / ’ ﬁvx
MM o O o) - % / N\
i z Wy
mm W nw A ﬂ._.w T Mmm M.m e
\\ m oy O W & { A o
. w 0 \ a\vw. % by
7 ﬁ o A w M, hmn h.,..um SO,
/.A/ T /ﬂ oF N
N | 3 U S u%m mmm IH ,._,.Mm.f
G A / / N\
% ﬁ _m 77 ERRNY
b il .%ﬁ\ .mm. ._/»w “.Wr
£ rd 3
/ AN
M £ rcessonas e oot T T

[ETLININT LTS LW T T] A A R P S T R A T S e

._. .
At - g ri
I

AVI.JM..Y -

E H._uﬂ ] oo e e b P b P P 11 AT an I = 2

.fv i 14

.
1

[ Pl ek e P o e e L Pt ol e R ol Pt e b P L e Ll P L RS B P R P Y

352 (4) —

351 (4)
353 (4).
/

3083 (2) -
304 (4)

Page 7/BS-2H/CAJ



REPLACEMENT PARTS

REF

NG

i 50-135 GUARD ABSY, CONST OF;

300 436-01-354-0003 GUARD

301 G61-04-041-3410 LATOH

302 436-01-104-00071 SPACER

303 436-031-327-0003 CLAMP ABEY

304 S01-02-010-0504 1/4-20 X 1/27 ROUND HD STREW

305 436-01-016-0005 BUMPER (Current Models Only)

SOEA 436-01-016-2001 BUMPER (Early Models Only)

306 01-02-010-0525 #10-24 X 1727 ROUND HD SCREW (Current Models Only)

307 a01-02-010-0558 #10-32 X /27 ROUND HD BOREW {iIntermediate Models Only)

307 A 501-07-103-0417 #10-32 X 12" HEX HD SOREW (Early Models Only)

3078 801-02-010-0506 5/16-18 X 5/8" ROUND HD 5CREW (Current Models Only)

308 804-01-010-1614 FLAT WASHER (Current Models Only)

308A 404-01-010-1614 FLAT WALHER {intermediate Modesis Only)

3088 904-03-020-1750 K167 INT TOOTH WASHER (Early Models Uniy)

309 436-01-331-0006 COVER ABSY

310 436-01-016-0005 BUMPER

311 436-01-014-0001 BRACKET

312 406-03-060-0002 KNQB (Currant Models Only)

J12A 406-03-060-0001 KNOB {intermediate Models Only]

3128 931-01-020-3606 KNOB {Early Models Only)

320 498-111 MATCOHED SET OF TWO (2) V-BELTS

321 41-714 PULLEY, INCL.

32 S01-04-180-02071 5/16-18 X 516" HEX SOC SET SCREW

383 927-03-101-8019 KEY

324 426-03-017-0004 HEDUCGER - 3/4 TO 5/8"

325 426-03-017-0002 HREDUCGER - 3/4 TO 1/27

326 501-04-150-0217 5/16-18 X 1/2" HEX S0C S8BT SCREW

i 50-122 STAND, CONST OF;

351 8(1-01-060-0613 5/16-18 X 1 3/4" HEX HD SCREW

352 804-01-010-1605 38" FLAT WASHER

353 902-01-503-1514 5/16-18 FLANGE NUT

354 A448-01-011-0051 BUSHING INSULATOR

355 426-02-318-0002 CABINET ASSY

356 438-01-011-0065 PLUG

3657 438-01-011-0020 INSULATOHR

360 436-01-3056-0001 SLUB BASE

367 8302-01-503-1514 5/16-18 FLANGE NUT

362 801-01-060-0607 5M16-18 X 3/4" HEX HD SCREW

363 G02-01-503-1514 5/16-18 FLANGE NUT

364 g01-11-020-0834 5/16-18 X 3747 CARRIAGE HD SCREW

365 436-01-004-0006 MOTOR BRACKET

366 801-06-443-1806 #10-24 X 1/2" HE A HD S50CH

367 £36-01-123-000 SDE PANEL

¥ 901-11-020-0834 (4) 5/16-18 X 3/4” CAHRIAGE HD SCREW (Used fo mount
motor o motor bracket)

o a02-01-503-1514 (4 5/16-18 FLANGE NUT (Used o mourtt motor to
motor bracket)

* NOT BHOWN ASSEMBLED

b NOT SHOWN

LHHH A H W WL T L T P T P T T S LY P T T Y PO O PO [ Pop O T e b e o i bbb e e bids bt beb bbb b A FrAL A, Ty Ik ik

in order 1o promots o0l safely, Della International Machinery Corp. strictly enforces the policy of repairing or raplacing any damaged
or missing standard safety squipment on machines presented o Delta Authorized Service Center for service/repairs. Any product
which is presented 1o a Della Authorized Service Center for repairs which contains missing or damaged standard safely equipment
will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid
such charges only if the misgsing salety component is supplied 1o the service center at the ime of repair,

This parts fist is provided 1o aidd in oblaining service parts. Copies of the instruction and maintenance literature can be oblained through the
Delta Technical Publications Department or through your local service outiet.

Fage B/B5-2H/CA Prirted in U, 5, A,



